


=

RE

.....

» Aulnglig &y p=sallg Aunidll Cilsg il ete N2

i
wgﬂm Engineering & Petrolec:
To : M.P.W .
From : Center of Engineering, Laboratory Testing & Calibrations Report : CELTC 4027176/00%%
College of Engineering & Petroleum Date : 03/05/2009
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Dear Sir,

Pleaseﬁndaﬂachedtherequ&wdrepoﬂacoordingmmeinfomaﬁonbelow,andasper'reportingdepamw

Report  : CELTC 4027176/04/2009
Test : Test of Water_Pr?oﬁng Membrane
Standard  : As Enclosed
Client Name : Combined Group Co.
Tested For : MP.W.
| . Project Name: Subiya High Way
Contract No. : RA 124
+  No. of Pages : 2

S le Deli State & Number:

Water Proofing Membrane Sample in Good Condition.
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Or. Ammar Ben-Nakhi
CELTC Manager

I hereby certify that T have received & acospted all results as complete, 273 Fond s memoms
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Testing & Catlbratlens

Test of Water Proofing Membrane

14442 AWAZEL PYG SOE

I- Average thickmess (ASTM D- 5147) :
2- Mass per unit area (UEAtc M.O.A.T30)

4= Tessile and tion (UEAtc M.O.A.T.30) :

= / “Tensile 'Sem) Elong; %
Speaciosa Mo, " Longitudinal Transverse Longitudinal Transverse
T S 1060.0 . 860.0 50.5 56.0
2 1020.0 870.0 51.5 53.0
3 1040.0 860.0 51.5 60.0
4 - 1000.0 860.0 53.0 55.0
5 s §* . 970.0 840.0 510 57.5
A e 5550 A LS S o AR B BN
Notes:-All longituditional samples are divided to Two layers during loading before the break
_S- Tensile / Tear strength (ASTM D-4073) :
i Tear Resistance (N)
i Tongitudinal Transvesse |
1 ' 660.0 540.0
2 650.0 550.0
T 3 710.0 570.0
SRR Rk R S B R e v ok
6- i point_(ASTM D-36) :
Temperature °C = =
156.5 .
156.0
B e AR & PRy
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Ministry of Public Works

Govnt. Center For Testing & Research

Tel: 4842529 - 4840381 (1500) Fax: 4841931

Cons. Labs. Department

Kaifan - Kuwait
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TEST FOR BITUMINOUS ROOFING MEMBRANE
AS PER ASTM D 5147-97 & ASTM D 4073/94
App. No. | 3485-2007 - g Date: 13/1172007
Applicant | M.P.W hd Date on: | 22/10/2007
Contract | RA/125-SHAHEEN AL-GHANj,M ROAD & BRIDGES CONT. CO.
Description of Sample | WATER-PROOOFING MEMBRANE (PYG 50 E)
SOURCE : AWAZEL CO.K.S.A.
SL Standard
NO. TEST Average Unit
Total Thickness - 5.01 . mm
2 | Width of Specimens. - 25.0 * 3 mm
s ASTMD
3 | Mass per unit area 146/97 5.086 Kg/m?
) Avera;go:c{ensﬂe Long. | Acrm | 1105 - N/5CM
D 5147-991
of 5 Specimens., | Trans. 929 - N/5CM
Aversge Elongation | lone | ASTM 9 %
S of 5 Specimens D 5147-
P . Trans. 97 67 = %
. Tensile Tear Long. | ASTM D 726.80 N
Strength Trans. 4073/944 600 30 N

l RESULTS REPRESENT THE SAMPLE SUBMITTED FOR TEST ONLY
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Date of Reporting
Contractor/Client
Project Name
Project Address
Contract No.

Supervision Site

Description & Identification /
Condition of Sample(s)

_ IDate of Test Request

Request NO.
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Test Report
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Test reports shall not reproduced except in full. withou! written approval of the taboratory.
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TEST OF WATER-PROOFING MEMBRANE

ASTM D 6222 - 02 / ASTM D 5147 - 05/ ASTM D 4073 - 94 (Reapproved - 2003)

[SAMPLE TYPE : TYPE Il GRADE S (ASTM D 6222)

|[TRADE NAME : AWAZEL PYG 50 E

]

PHYSICAL PROPERTIES

5.03

lD MOD LABS - 1553/A

min, 3.8 5.0
NET MASS PER UNIT AREA (glmz) 5855 min, 3905 5000
HIGH TEMP. STABILITY (°C) | Starts dripping at 150 C° 121 150

1 )
2 20.69 15.48 53.16 65.99
3 18.02 20.17 40.92 71.37
4 20.64 18.50 48.61 80.32
5 19.39 16.42 58.69 72.71
Mean 20.54 18.28 51.45 74.29
*ASTM SPEC min, 14 min, 14 min, 40 min, 40
“2CATALOGUE 24 & 20% 21 * 20% 50 55
TEARSTRENGTH ____
_ SAmpIE | 1 REMARKS :-
N ONGH : -Temp.attest :234°C
1 828 721 - Relative Humidity at test : 40 %
2 789 589 * ASTM D 6222 specifications for Type Il
3 832 659 specimen.
4 871 665 * Cataloge specified values for PYG 50 E
5 964 741 type membrane.
Mean 682 675
“ASTM SPEC. min, 356 min, 356
2CATALOGUE 450 400

The sample complies with the requirements of ASTM D 6222 and catalogue specified values.

& /b

AT1T24 0

il yahall Bl ya
‘.,J:u'ﬂl e g4 A

A TRCaon/c

i

ATFNAQACAIC .

AT+ S000

Page 02 of 02

Ao~

[ aaill Lol cliall Jias getaill

o e bl g &*@@E}:ﬂl@’ Ffﬁﬁﬁﬁa Bl 'WMMQ&(@E/A\&&






	CCI12042014_00016
	CCI12042014_00017
	CCI12042014_00018
	CCI12042014_00019
	CCI12042014_00020
	CCI12042014_00021
	CCI12042014_00022
	CCI12042014_00023
	CCI12042014_00024
	CCI12042014_00025
	CCI12042014_00026
	CCI12042014_00027
	CCI12042014_00028
	CCI12042014_00029
	CCI12042014_00030

